ol

Model 108
Compact Tractor

Parts Catalog A1226




MODEL 108
COMPACT TRACTOR
U.S. PRICE 75 CENTS Parts Catalog No. A1226

ANTE,
eRINTED
Us.m

~ Hi-Liter 2500 6-75

NOTE: This catalog replaces the previous issue - 1226 -
which is obsolete and should be discarded.







AN

i

CASE MODEL 108 COMPACT TRACTOR

Q.

SERIAL AND |
NUMBER

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

108 TRACTOR

C19070

When using this catalog, notice the reference to serial
SERIAL NUMBERS numbers. of various components noted here and listed in

the “description’ copy. By referringto correctserial num-
bers, proper parts identification will be assured,




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical index at
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

lllustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required. :

indented Descri%

Indented parts in the descriptive list are apart of t}&s
The quantity shown in the '"Number Required" co j

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

It is imperative t evised Parts Book
pages be inserted{ their respective
Parts Books as m s received. Failure
(‘ $o-Confusion and defeat the

purpose @ijthe Re9K.
@

eding assembly or sub-assembly.
the number of parts used on a ma-

) In this case the quantity shown is the
sembly.

chine except where parts are’indentedin descrip
number required for the preceding assembloy

\% RIPTION REQ'D
1

REF. PART NO.

A 55159 CYLINDE!] rear Steering . ....cococcooso oo
28 A 56208 sSOC -rearcylinder . . .......c..0 1
29 A 55956 P justing, socket 2SSy . . . o ¢t e 0 e o000 e 1
30 A 55957 -socketball, . ... ...¢ccooooccceccsscscos 2
31 A 56210 ING =8S0CKet . . .. v v v i it et e it eens o 1
32 A 56209 AT - socket Spring . . ..cccooscsosocoooosscs 1
33 G 45175 AMP ASSY - socket @SSy . . . o ¢ e ¢ o e s v e 0o oo oo o 1

16- 836 BOLT - 1/2" x2-1/4"N.F.heX. . c « e v o e coosoones 1
34 132- 104 PIN - cotter, 3/16" X 8" . . . i et e vt v o oo s ek
35 A 55889 STUD - ball,socket & cylinder ... ...cco000ccccooo- 2
36 13- 410 BOLT - 1/4" x5/8"N.C,hex. . .. .... ..o 4
37 92- 4 LOCKWASHER - 1/4"SAE .. ... .cccoeansosns oo 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.




ALPHABETICAL INDEX
ENGINE SECTION

D

Air Cleaner Aoy Vi - g3 S - T i 11  Flywheel o+ 7
Battery eeccccccecccocescoccoccssscs 31  Fuel Strainer - ot o nsTial ol S ig o LS 11
Breather, Crankcase «cecccocooccss 7  Fuel System - e scescesees e 11
CaAmShALt o s o o ssite o oinm s w60 s 60058 @ @ 5 Gasket Ki . swiee wm we w s ow stee  9=13
Carburetor «cccosossosocsscocesll=l3 Governor » O s farete fe e imiere Sd Ea 7
Connecting RoOd e c s e s cscocosoccsss 5 Muffler 7
Crankshaft «cc¢coessoveococacocaes 5 OilP e siee w e e we s e ee s e e 5
Cylinder BIOCK o coesecoececsccsoses 5 Pis D N N S R Py R 5
Cylinder Head «¢ccoocoocoocococcos 7 i Teaker Contact ecccoocoowooeoe 31
Electrical System ¢ cocccooco00o0000 31=33 UL o siomalisie o srarias, w oo 2% & & 9
Engine Block & Attaching e cecocoo0es BY. esssncnenesussneansess 3333B-35

Parts ...............--.....05-'7 s, Fuel ccccccccccscccacaace 11
Ex.haustsystem ©oo00000c0000s000 00 Ottlel_,lnkag'e © o 000606060600 06606060 00 e 11
Filter, Breather s&& Vallioe, & ibas ¢ pas & s ihn s oo w5

TRACTOR SECTION

Axle, Front ®e*c"s*ss2esssnscenee 21 HoOod *ccccocoeooossoccosacscsscsooe 15
Axle, Rear ***ccccsescoccsssosss 9597 Implement Lift e cccooccoeoocccnes 29
Baffles & Shrouds *<+-+*++sseseoses 5.9 Model G4 Weight Box +e+eceeeesces 15
Belts & Pulleys =*<++e+cecceeseceses 23 Model J6 Headlamp Kit +ccsceoeseves 37
Brakes © 6 © 0006000606006 000000 00600 e 23 Plate’EngineMounting e e 00000606 e0 00 13
Decals © 060 0060000606060 0600000c060060s e 35 PTOClutch ec°ccccccocceceococcscoso 29
ElectricalSystem ceeesoseeccsoccocs 31-33 Seat,()perator's ©0o 000060006000 060000 17
Fenders @006 0060000606060 0c0o0000ecse 17 SteeringWheel&Gear o606 060600c000a0o0 19
Frame cccccccooccoccccococsssosose 15 ToolTray o0 0000000000000 00s0e 15
Grille © e 0 0060606000600 0066 0660000600 0 15 Transmission oo--lo-.-oooooool.25_27
Hitch eccccccococoosscocoossasscoscse 15 Wheels, Front& Rear *c+cccccococcs 21




YA v—

¢ Va4
S

A \..M
2] ﬂ,__,,.,, \= -. \
4
L B¢
i) =
a
b i v/l
g g
_ U =4 _i»
-‘ 2 (=) L)
> (A
v, s
" O
OS2/~ —
Z \/\\v..w =
e




CASE MODEL 108 COMPACT TRACTOR

C19070 ENGINE

REF. PART NO. DESCRIPTION REQ'D
BR 390640 BLOCK ASSEMBLY - short

BR 270538 GASKET - carburetor mtg, . .....
221- 13 PLUG -o0ildrain . .. ... .00ttt eeeeeencennnn.
BR 261038 CRANKSHAFT,,.........
10 BR 298616 OIL PANASSEMBLY , .. ...00vevenennnnnnn,
11  BR 295963 BUSHING - oil pan .., ..
12 BR 298923 SEAL-oil ,,.,..
13 BR 27750 GASKET -oilpan ,,..,......
14 BR 93585 SCREW - 0il pan mtg. R N\ pe
15 BR 390347 PISTON ASSEMBLY - standard | .
15 BR 390348 PISTON ASSEMBLY - .010 oversit .
15 BR 390349 PISTON ASSEMBLY - .020 ovex§ize~r. . .........
15 BR 390350 PISTON ASSEMBLY - .030%versize . .. .........
16 BR 299569 RING SET - standard . . e S Tt e oy =
16 BR 299570 RING SET - .010 oversi A
16 BR 299571 RING SET - .020 ove @ )
16 BR 299572 RING SET - .030 OVEFSIZS v vvveiveencnennan

© © 2 000000 00000000 e

1 .'I......- ..... ® ®© © @ 6 0 0 0 © o o
2 BR 390380 BLOCK - cylinder, stripped . ...
3 BR 295962 BUSHING - cylinder ... ...iveeeeueoooooconnn..
4 BR 294606 SEAL-o0il ,.,..........
5 BR 230927 BUSHING - governor shaft ., ....
6 BR 66768 PLUG - oil filler ,,.,........
7
8
9

17 BR 295840 PIN ASSEMBLY » pistoi;/standard . . .. .. ... ..
17 BR 295841 PIN ASSEMBL piston, .005 oversize ,,......
18 BR 298614 BRACKET A ; - governor gear & oil slinger
19 BR 270430 GASKET - oylindefhead .. ................
20 BR 390402 co NG\ROD ASSEMBLY . ..o oo il
21 BR 222114 \eonnecting rod bolt . . ... e bl ot
22 BR 92659 ‘connecting rod: L ... ... 0000000

36 BR 221898 BAFFLE - cylinder ,...........
37 BR 93163 BCREW ~ Daffletite, . o v o 's v 656 6.0 o'n nowis o s os s so
38 BR 222117 COVER - breaker points ... .......00eceeennnnn..
39 187- 1041 SCREW = 8618 |, .4 euvetnencoceceoosonnesas

Sl el el S e o e e N il Bl o o e R SO g W g N N S S P U g O T

23 BR 27803 valve cover o % e 8% E Brhe e reim e
24 BR 390419 = CEDAUSE =, 5 o e e mn bl s 6% 5w e
25 BR 93630 OCK-exhaustvalve...................
26 BR 292260 TATOR-exhaustvalve
27 BR 261055% /ALVE - intake . ............
28 BR 221590 KEEPER - intake valve ... ...eeeeeveeennn..
29 BR 060))>  SPRING - intake Valve . ...............0...
30 BR 2¢ ,‘ SPRING - exhaust valve ., .......c0c0euueee.. i e
31 BR 2608 TAPPET - valve
32 BR 210728 GEAR-cam ..........
33 BR 230759 SHAFT - governor lever st s R GRS e L
34 136- 103 PIN <-hail  oite ol 0 e v
35 A 27795 RETAINER S e e m wie e w06 e e SRS S S e e e ee e e .

Printed in U,S.A, April 1975






CASE MODEL

108 COMPACT TRACTOR
C19070 ENGINE

REF. PART NO, DESCRIPTION REQ'D
40 BR 299848 BREATHER ASSEMBLY - CcrankCase ., .. ... oeeeoonns. ... 1
41 BR 280005 TUBE - breather .. ......eeeeevesennomonnonrunnns 1
42 BR 93536 SCREW - SEIMS . .....ceveeeeconcnaccnnenss ceeee. 2
43 BR 211778 HEAD - cylinder ,..... T AT PP
44 BR 93210 BOLT - cylinder head, 2- 9/32" T L T L G tenae 3
45 BR 93211 BOLT - cylinder head 2-21/32" e ... 4
46 BR 390180 FLYWHEEL ,.......ce0c0.- e teieohalelalier olie sl atienalal aliota R ¢
47 BR 61760 KEY -fiywheel . ..o v s svwe s R MaE ® WG i swnaw 1
48 BR 220865 WASHER - SPring ...ccecececccscacsccaccacese At o
49 BR 221796 SCREEN - flywheel e e 1
50 BR 93042 SCREW -sems - - IR 4
51 BR 211383 HOUSING - screen mounting 1
52 BR 222277 COVER - screen housing 1
53 BR 260971 LINK - governor  ec-cceecccce 1
54 BR 261129 SPRING - governor =« -- - . 1
55 BR 261117 LINK - choke s ccccoce®e e \he)escasanssocsocs T |
56 BR 390662 PLATE - governor control cpeecccccocsocsccccocss |
57 BR 221559  WASHER - governor lever [\ veeeee- cecceccccccscce ]
58 BR 93572 SCREW'- governor lever @ --------------------- ee 1
59 BR 221535 CLAMP ccocecco- S % eiie s u alie e & siteiie B s o o sEwis 5 aisie 1
60 BR 93496 SCREW - sems o - el 5ih o oabhn b Aty &8RO 0 e |
61 BR 298303 LEVER ASSEMBL INor ceccscoe cecccccsccocecs 1
62 BR 220680 WASHER - # B P e P I |
63 11= 312 BOLT - # u_ndhead.......................1
64 129- 7 NUT -2 JONChex cccooooeo B AT BBa00can c cisre Sine w1
65 BR 221760 GUIDE& RN s coscccossas i STes v ahes @ eete s Saiins eibe s 1
66 BR 260584 norllnk .................. ceececocoocee 1
67 BR 91920 SCRE N8 x 5/8" flat head mach, ececcccececocacscns - 1
68 193- 25 K ER - # 8 internal tooth ccccceccccccccccccce 2
69 BR 66554 ° - ]_nsulatlng ............................ 1
70 BR 66068 ) ER msulatlrlg ----- e e e 00 00 e o e oo 00 0 o e e 06000 0 1
71 129- 6—#8NChex .......... S Siane elsliaia ailatia s olie s wieiie s ® 2
72 BR 299 WIRE - ground © o 0000060000000 00000000000000000ese ]
73 BR 3 MUFFLER - ex:haust ---------- e e 00000000 e 00 00 0 00 . 1
74 BR 2218 SHIEID - heat e ccccocecescocsocan ceeccccscssscas ]
75 BR 22 LOCK -~ SCIrEW®e ® ® c e 2 e 0058000006600 00o0so0eo0 e o 00000000 ° 1
76 BR 93704 SCREW - muffler eccscesoscocococccsccscscs o o niise w i s 2
77 BR 390693 STATOR-alternator ©occococo0 0000000 o0oe seocecco0ce0c0ce |
78 BR 230976 BUSHING - stator sececeoeoe 3 s m eis 4 sLems @ e e wete @ s s 4
79 BR 93621 SCREW - stator mtg, = cccccccececsess asietie s atieiis s siisite = @ 4
80 BR 222211 BRACKET - fuse holder ..... 35000 0BD o BTO0000 00000 1
81 BR 93536 SCREW -Dbracketmtg, ¢:cccoceccocococsccscse I |
82 BR 220680 WASHER - bracketmtg, ¢ cccceccocecscn st e e e @ @ L
83 BR 222212 RETAINER - Wire s e eco o oo wiie u e die mdieie s u uim s e s siniaie 0w 1
84 BR 93438 SCREW = r1etainer c e cocceoocooocccoscccccscscscacacsss 1

Printed in U,S.A,

August 1972







CASE MODEL 108 COMPACT TRACTOR
C19070 ENGINE

REF, PART NO, DESCRIPTION REQ'D
85 BR 390892 RECTIFIER - alternator e c e o s o000 s s m wimis s e mieie s e w st 1
86 BR 93621 SCREW - rectifier .cccccecocococooccocsos St e e e 1
87 BR 298968 COILASSEMBLY ccccccocococccoccocsosososscsscscsas 1
88 BR 93381 SCREW -coilmtg. ccccococse @ i & W e R e S e e e O
89 BR 221907 CLIP-wire .ccc.oo o sl s WISl e @ S8 sielle e SisTile eieiter
90 BR 66538 INSULATOR - sparkplug cceccosecoccccccssscs oo 's i0np ansTel]
91 M 20677 SPARKPLUG .cccccooo IR s BT 3 Sns B e s e ey 2
92 BR 299543 GEAR -TiNEZ ccccecccccoccccscsecs o 5% o st alaa ese 1
93 BR 390233 SHIELD - Starter' .c.cocecocecoccoccoccsscccccosces obs sl ot gl
94- BR 93410 SCREW - shieldmitg., ococcococcccossse R OO s B D 2
95 - BR 299392 HOUSING - blower «...+0 . I R e WL T |
96 BR 93158 SCREW -blower housing mtg. ¢ cecccccceoccoccccccsccccs 4
97 BR 221901 BAFFLE - cylinder head . cccccecccecccccocsccccscses ee 1

1

BR 299577 KIT - engine gasket (includes items 17, 1@ 23) vt

Printed in U,S.A. August 1972






CASE MODEL 108 COMPACT TRACTOR
FUEL SYSTEM

REF, PART NO, DESCRIPTION REQ'
1 6 15519 TANK =HUEL: - o5 5 s s smin sisin & sran & simes & sio 6 o s 8 & S e o
2 C 15174 STRAP =TaNK  , s se v w sisiis woiie = o st o » siis o 5 wiie o silsiie o olis o
3 173- 215 SCREW - round head mach, 1/4" x1-1/4" . ....0ee.. St 2
4 129~ 504 NUT - 1/478qs s 5 st o6 5660 o a6 0.5 60 5 5 a s 5
5 (8 10657 ELBOW' s ass s ses s sies 5 R eE s E e S s 8 86w elie W
6 6 15526 EUEL LINE: = 18" suis-e sww 5 stiss o e b o e o silstin's aiis 505 s18 & 8
7 214- 103 CLAMP -hoS€  coeocoses A Y R T R A el
8 BR 390811 CARBURETOR - (repairs page 13). c e c e c e cocecccccoccese
9 c 18206 CONTROL - choke and throttle ......... o e e e e o
10 C 15540 HANDLE-T ....... olisiie siieiie wi eile e aive
11 187- 1047 SCREW - self tapping Phillips head . ..... IR S e S
12 BR 390379 CLEANER ASSEMBLY - Qir , . e e e e cceccecocesoccoccsss
13 BR 270528 ELEMENT - air cleaner ....... . % 6w BeE 8 8 . R e
14 BR 93622 SCREW = air cleaner ...cc.ccooeefomoscoococsoococsosse
15 BR 93323 SCREW - air cleaner ....ccoco o NOmes s s A an a0
16 BR 270539 GASKET - air cleaner ...c.c. o @ G e W e e @
17 BR 270538 GASKET ~ carburetor mounting —\3.c3)e’e c e o ococecaoocoocs

18 C 11529  CAP - fuel (Includes insert) @.

19 C, 11545 INSERT - fuel cap - - \ A

Printed in U.S.A, November, 1972



Fu @

® o

0

Qe e © =t

®

! @W\

T




CASE MODEL 108 COMPACT TRACTOR

CARBURETOR
REF, PART NO, DESCRIPTION REQ'
1 BR 93357 SCREW - carburetor mtg.-.-.. ....... cceecoeecoee o000
9 41- 24 PLUG - Welch e eccceccocoes PP e O Or - TN O Bty
3 BR 27590 FILTER - carburetor drain ececccceccccec.
4 BR 220521 RETAINER - carburetor drain filter eccecccccccceccocsacss
5 BR 292681 VALVE ASSEMBLY - carburetor idle <. - ececossccncccs
6 BR 26157 SPRING - throttle adj, «scsccseccocccocscscscossosases
7 BR 23108 BUSHING - throttle shaft e csscoosooccssces L s KB 0 CHHeo
8 BR 93038 SCREW - throttle and choke mtg, == cccccccceoce see A e a
9 BR 91920 SCREW-#8x5/8"mach.""""""“'“""""'
10 138., 251 Pm_ﬂlrottlestop © © 0606606060000 0000 0000600060006 06060000
11  BR 230896 PIN - float hinge s el e aiETel e Gt e e S eiiE @ whei% E Wil WIT e W 8 ed e
12 BR 222010 VALVE - choke driesiel v eiieiieTs 4 1e e o) sitaie o st s wive T
13 BR 299762 VALVE ASSEMBLY - needle cccccccceccccccccccccssccs
14 BR 270538 = GASKET - carburetor mtg, cc-c=--°-- el afeWatallagaxaber chalyal
15 BR 221986 VALVE - throttle cescccescccascs NI sl & stidls 3 Shang) s
16 BR 299650 SHAFT AND LEVER - throttle el o GG
17 BR 211712 STOP - throttle seccccooos b ieiia e Wiiwtie e slielisliads il i .
18 BR 299707 FLOAT_carburetor ono--.u-@..ao--ooo.oo.oo.n.
19 BR 299096 VALVE - fuel inlet assembl ke sececcccesscscosnce
20 BR 221995 BOWL -float cccccoo¢-« N&...................
21 BR 270511 GASKET-ﬂoatbowl----@ a¥eite 'u Tajierita o ae w e siere e eiwee
22 BR 222014 WASHER - float bowl * ° Fey 53 ot o6 e L A i i R e s
23 BR 390684 SHAFT AND LEVER -<Choke)- o « = « « ol e e s S oy s e e NS L EC
24 BR 299740 NOZZLE_carbure o0 0600600000006 aeoe R EEEEEE
25 BR 230932 SCREW - nozzle )il e eila e waiie al aiieiia e eriafia) o Bihalie fa wizette e s
26 BR 222027 BRACKET - car F ccsscsscsssssesccscsscssns s
27 BR 93572 SCREW - br Srers die,s & o ete e s B SleEe Sua kB W Byl ie) ¢
28 BR 270382 WASHE ﬁ% liatier aite @ a et Wae e w &eie s S ielele s B
29 BR 261116 SPRIN Teturn  »»cccscces e T
30 (& 106778 CONN ..fuelpipe ceo e v 006060000800 cooce0e 000000 )

= bt b et DN b b b e b e b b b b b b el b b b ped GO DD 2 b b b b DN

31 BR 299852 KIT@ retor overhaul © 0000000006000

INE MOUNTING PLATE

1 C 1 PLATE_enginemtg. © o 000000 000ecocsoeo0o0ocss DRI |
2 164- 543 SCREW - cap hex socket head 5/16" x1-1/2""NC e cecccceccccs 4
3 C 16752 WASHER-ﬂat5/16" ceceo0cocecsesecosocossssos e eee oo s e 4
4 192~ 20 LOCKWASHER = 5/16" seccecccccccosscscscscsscoccnccs 4
5 129- 102 NUT-5/16"NCheX ©c0c00000c00606000000s cecoececccecos 4
6 C 19073 MOUNT -~ flexbolt ccccccsecceoeccsccccsoscccssocscsscs |
7 C 19008 SPACER ccocsovoscscs T e 4
8 131- 1115 LOCKNUT - 1/4u NChex ceccccocecccsos I A s 4
9 113~ 2 BOLT - 1/4" x 5/8" NC hex cccoscs0ccececscosccocscoa 2
10 192- 19 LOCKWASHER =~ 1/4" s« cscsoc e cecccscccsccscsas 4
11 195~ 102 WASHER - 1/4"flat cccesccecccscocccccsccccccncoce 2
12 113- 3 BOLT - 1/4" x3/4" NChex ecscc-- cecccececsccsecscs 2

_ Printed in U.S.A, August 1972



14




CASE MODEL 108 COMPACT TRACTOR
HOOD.FRAME AND GRILLE

REF, PART NO, DESCRIPTION REQ'D
1 C 19020 FRAME - main ceceans D T
2 C 18670 HOOD AND GRILLE cccccoo cesssesesasenessann e s
3 C 18664 COVER ~ PTO .cccc. ciee s v cescens Siaars 9888 e e R Blm
4 C 18661 HINGE - hood, LLH, cccccccceccccccccns s e B o
4 C 18662  HINGE - hood, RH., «cccecceccocon i @ et wisis . e wiisiis w o
5 113- 103 BOLT -5/16"X1"NCheX «coccecccccscssssccss o seiis e e
6 192- 20 LOCKWASHER - 5/16" ¢ e c e e o s ccoess Ao miod O e
7 129- 102 NUT - 5/16"NChex ecceoceccoces cessscsasecaana
8 113- 207 BOLT -3/8xX1"NCheX ceccscccccccoccccassscssccscs
9 192~ 21 LOCKWASHER - 3/8" ¢ccocscocsccocsss cessessesen
10 129- 103 NUT-3/8"NChex «-csss ey N ENCNCRFONEN v a2 P
11 C 18205 LINER - dash panel R i e R SR dvde s sen el .

12 C 19069 LANYARD - hood « ...
13 1i3= 4 BOLT-1/4 x1" NC hex

14 192- 19 LOCKWASHER - 1/4" ..
15 ézg- 101 NUT - 1/4" NC hex ...

LD s

16 17038 BUMPER - rubber, hood..... o {2 o e e e wae e s v e
17 C 19117 TRAY -center ........ o o NN sisiie @ wieiin = Simie BleB oo
18 187- 1036 SCREW - 1/4 x1/2" self tappi e e me i e st aiie ® & ik nd Gnine W 6
19 C 15116 DRAWBAR «ccco. M Y
20 NSS WEIGHT BOX (optional, G14 machinery item) ...c0 6«
21 113- 206 BOLT - 3/8% 3/4" NCHREZENTT « s v s sisin s aiis s simie s sime s o s
22 353- 406 PLUG - hole .... W~/ S el e e n G

@
RO
O
O

¢
P

Printed in U.S.A.

August 1972



16




CASE MODEL 108 COMPACT TRACTOR

SEAT AND FENDERS

REF. PART NO, DESCRIPTION

1 C 16129 SEAT ASSEMBLY .ccccccvcccces

2 C 15610 MOUNT - seat, rubber «.ccececc.e

3 113- 122 BOLT - 5/16" x1-1/2" NC hex « .« « »

4 C 14534 BUMPER - seat, rubber «.......

5 C 19118 BRACKET - hinge cccscccceocn

6 113- 102 BOLT -5/16"xX3/4"NCheX «cecccceccccoccccccccsns
7 192- 20 LOCKWASHER - 5/16" «ecccoon.

8 129- 102 NUT -5/16" NChex «ceccecoesas

9 C 18702 FENDER AND SUPPORT .c.c...

Printed in U.S.A.

REQ'D

e o 0 0 0 0 @ 1
® 060 0 00 0 4

=D D= DN

August 1972

17



18




CASE MODEL 108 COMPACT TRACTOR

Printed in U.S.A,

STEERING GEAR

DESCRIPTION REQ
CAP - steering cessecsensc s cese s e cssnsoco s
NUT - jam 5/8" NCheX «oceoococccecocccoooocsens
WHEEL - steering «.ccoeeo 6w w e e W 6 575 555 % W e e % Bieen s @ R
BUSHING - flanged nylon .. .cccccecococscccscos w5 e
SHAFT - steering . ceccovoocoe oiis @ siwite s witeiis @ ulie o w wiE & @
KEY - Woodruff 3/16" x3/4" ...... SN 0 Cl0 o 6D ol mieitniie o @
BRACKET - steering  ccccecooccocecccccsscccsascocos
BOLT - 5/16" x 3/4" NC round head, square neck, ZP ......
LOCKWASHER -~ 5/16" ZP ...... oo Graie W e s @ sl ® s
NUT - 5/16" NC heX, ZP "+ eeeeesocececoccnacccocsss
WASHER - 578" plain, ZP  s.w swes s 665 5§67 6.56% 8455 8 5
GEAR - steering ..cccoccococosss R g e T
PIVOT - steering gear .c..ccoeececocosceoscscccccoccscse
FITTING = IUDE ¢ s c oo oo ocoosoo
BOLT - 5/16" x 1" NC hex, ZP
WASHER - 5/16" plain, ZP .. .
WASHER - Shilm ¢ ceccccocsococcocse
WASHER = 5/8"  +cecevccacanas
CLIP - tinnerman «ceceeoo .

April 1975

19




20




CASE MODEL

REF. PART NO,

1 C 15066
2 C 16946
3 C 16724
4  138- 2055
5 C 11906
6  219- 404
7 C 13106
8 C 12975
9 A 30881
10 132- 311
11 C 15087

12 C 15113
13 ¢C 15068
14 192- 23
15 129- 125
16 129- 325
17 C 16948
18 C 18626
19 131~ 1127
20 T 33565
21 192- 20
22 113- 103
23  138- 2040

FRONT AXLE

DESCRIPTION REQ'D
AXLE - front ecccscoooococnse S e Ao A, B N P e s 1
SPINDLE - right hand sesceesscecccccccccocacscoaas |
SPINDLE - left hand ¢ s s s s e s s s s o ceccoscoscsnnssese .eel
PIN - roll L.H, spindle 3/16" x 1-1/2" <cccccceos IR |
WASHER - thrust 13/16" e c e cccccocecccsns siis e, wrielis & &ia W & 3
FITTING - luDe e cccccosecosocccacccscoscncssscoccs 3
COVER - lube fitting cccccceecocoss A e e g A S 3
WASHER ~ Spindle s cccececcosscecsocsoscccconconsosncces 2
WASHER - wheel Spacer «ccccececccoccoas csoececcssss UAR
PIN - cotter 5/32" X 1-1/4" ¢ e oo eovececccoconoccnnoos
ROD -tieanddrag link scececceosceococcccsosossaass 2
BALL JOINT - R.H, thread O T P P 0 el . e E o umme w2
BALL JOINT - L.H. thread S & i R Sew e e e ceseesse 2

LOCKWASHER = 1/2" ZP scccosccccs
NUT - 1/2'" NF hex sss s s e se e s

NUT - 1/2" NC hex, L.H, thread .- . .
ARM - upper spindle ecccececee

PIN - axle pivot e cc oo oo oo opq e Jp oo
NUT-jam3/4"NCheX i o] X’dtnuo
KEY = 1/87 2 1/4" 217 « a5 5eQO) %5 s 5 »
LOCKWASHER - 5/16"
BOLT - 5/16" x 1" NC he o u siwe w e

PIN-r0u1/4"x1-1/2"®.-.......

FRONT A WHEELS

1 C 15090

2 C 12110

3 C 12111

4 219- 10

5 C 12370

6 C 18644

7 126-

8 195- 20@
9 192-

Printed in U, S, A,

Outer 6 e 0060060000000 00e6s8 o0

WHEEL - rear e e o o o o o E BEE s e
\ —Woodruffcoo-ooao----...’....
ASHER - 3/16 x 7/8'" plain, ZP+ c s e e e e
LOCKWASHER - 5/16" ZP s s ccsocoe o

BOLT - 5/16" x 1" NChex, ZP ccccccccece

WASHER. - 3/4™ » & cwn s s sion s sw 5 sms “s
WASHER, SPacer occcoceecossccsccssscs

108 COMPACT TRACTOR

4

eeeocessecsce D
............. 2
cecoco0c0c060s00e 1
......... eeeos 1
coceceosssccsces 1
.......... eeoe 1
cecesesoecsoacs 1
ccscoocococs eecoe 1
B |

ccecscssccoscse 2
........... cee 2
ccccsccsoccoocc e 2
cccececcsccsace 2
ecccsccscscoceoc 2
ceccecescccssce 2
ceecosccccccocss 2
ccoceccesccosocs 2

. 2

2

2

© o0 00000 00 0 o UAR

April 1975

21




22

o~



CASE MODEL

REF, PART NO.,

C 19071
T 25070

113- 233
C 17213
C 15672
C 19066
66
13
103
C 19035
C 19034
20
102
46
C 15677

C 18634
525

21
103
C 17203
C 18632
209
C 17164
C 19033
102
521
858
C 21560
C 21559
122

113- 102
C 19103
131- 176
C 15156
195- 521
132- 26
Cc 15498
C 15499
195- 541
132- 48
138- 92
192- 20
129- 102
L 32763

Printed in U.S.A.

IDLERS

USED PRIOR TO S/N 9670643
DESCRIPTION

BOLT - 3/8" x 1-3/4'" NC hex ZP
PULLEY - idler
PULLEY - idler
PULLEY - transaxle

SETSCREW - 5/16" x 3/8" NC soc. head - cup point

KEY - Woodruff 3/16'" x 5/8"

108 COMPACT TRACTOR
BELTS, PULLEYS AND

--------------------------------

BOLT - 5/16" x 1" NC hex zP (attaches rear keepers) o-e.c..

®© o 06 00 © 6 000600 0 o

KEEPER - belt L.H, rear
KEEPER - belt R, H, rear ..
LOCKWASHER - 5/16'" ZP
NUT - 5/16" NC hex ZP
PIN - cotter 1/8" x 3/4"
SPRING -~ clutch
ROD - clutch(order items 12, 13, 2
BELT - traction drive

WASHER - 3/8'" plain ZP . @

LOCKWASHER - 3/8" ZP . \ <

NUT = 3/8" NC hex ZP .« o (o0 ¢ o o v o
SLEEVE - bearing N

PIVOT PLATE - idler
BOLT - 3/8" x 1-1/2/-NQ
KEEPER - belt idler(t
KEEPER - belt engid
BOLT - 5/16" x-8
WASHER - /16!
SETSCR
ROD - ¢
BALL
NUT

® o o/ \o/fp 0 6 06 06 0 o

KE ASSEMBLY

AL ASSEMBLY - brake
ROD - brake

BOLT - 5/16" x 3/4" NC hex ZP
BOLT - eye (on brake actuating arm on transaxle)
NUT - 5/16" lock NC hex ZP
BRACKET - saddle . . .o0vvrrnnn...
WASHER - 5/16" plain ZP
PIN - cotter 3/32" x 3/4"
PAD - footrest R.H. short
PAD - footrest L.H. long
WASHER - 5/8" plain
PIN - cotter 1/8" x 1"
PIN - roll 3/16" x 3/4" , . . ..
LOCKWASHER - 5/16'" ZP, .
NUT - 5/16" NC hex ZP ...
SPRING - brake return

-----------

ooooooooooooooooooooooooooo

ooooooo

® © 06 0 0 00 0000 0600000000 0 0 o

hex ZP (attaches front keepers) .. ..

.......

April 1975

23



23 A




CASE MODEL

108 AND 118 COMPACT TRACTOR

BELTS, PULLEYS AND IDLERS
USED S/N 9670643 AND AFTER

REF, PART NO. DESCRIPTION

AL C 19071  PULLEY - engine ., .. ...0eeeennnnennnnnn. 4§ ria e ale
2 T 25070 KEY ~ |, ., it ennenncnnen. viieie @ miails e LS W e W e
3 113- 233 BOLT - 3/8”x1 3/4"NChexZP G S5 ie o armtie o siere ot stle % B
4 C 17213 PULLEY-ldler.............................. .
5 C 15672 PULLEY - idler I
6 (@ 19066 PULLEY =transaxle o .. oeeeoeeceoss. it sieie W S e s 6 b
7 NSS BALL JOINT - (order items 12, 13, 31 and32)............
8 126- 13 KEY - Woodruff3/16"x5/8" iie i siierie W @ “loms ~oron'siaBedel se e
9 113- 103 BOLT - 5/16" x 1" NC hex ZP (attaches rearkeepers) B
10 C 19035 KEEPER - belt L.H, rear T i mTe s e s s S e e s
11 C 19034 KEEPER - belt R.H, rear B Oa (K OO T A YL e e sl e w8 W @
12 192- 20 LOCKWASHER - 5/16" ZP ... oiie (s SN R
13 129- 102 NUT - 5/16" NC heX ZP & evevvwewna.n O R A e e, |
14 132~ 46 PIN-cotter1/8"x3/4" 6% 5 Sauen e win e sieiie v w e E e e
i5 C 15677 SPRING - clutch ¢ e o e oveowos ol wiie e wieiie o wiisile el wiie
16 NSS ROD - clutch (order items 12, 1@ B DI LA, ey
17 C 18634 BELT - traction drive .....
18 195- 525 ~WASHER - 3/8'" plain ZP
19 192~ 21 LOCKWASHER - 3/8"ZP 6155 miaiie v srieie o wis & W e b
20 129- 103 NUT - 3/8'" NC hex ZP M P S
21 A 27801 SLEEVE - bearing A i w s ieEe e & o % #6106 666 % B e iete e
22 C 20028 PIVOTPLATE-idl%y RIPITRIY 5
23 195- 533 WASHER - 1/2"
24 (@ 17164 KEEPER-belt’d A T S S
25 C 19033 EPULLEY et ee e cocecncao0enns
26 113- 103 23/4 NC hex ZP (attaches front keepers) ....
27 195- 521 inZP s e siisiimse wieie W §.Ee B e e e eiete w et
28 178~ 858 x 3/8" S.w sisie e e e sile B 86 W 8 b erie
29  132- 48 AW vogions v me & 56 0 e oariain voeiaie, snei e wiind
30 129- 122 N HOX o ioeiaiie o asite s 51605 5 55055 aeiia s alfeiie'a siniis
31 C 21560 66 W $ee B 8 e e e Bimiie w eiaie B e B 8o e et e e eiie
32 C 21559 @ 8 8 BLELE B 666 B en e mee s e wein e sies b 8% § e s

Printed in U,S.A.

April 1975

238

REQ'D
. 1
. 1
. 2
. 1
, 1
. 1
. 1
o 1
. 2
PR ¢
. 1
o« D
. b
. 1
|
. 1
. 1
. 4
s - 2
. 2
.« 1
« 1
e 2
T |
. 2
. 2
.UAR
. 4
. 1
. 2
|
. 1



24




CASE MODEL 108 COMPACT TRACTOR
TRANSMISSION AND FINAL DRIVE

25

REF. PART NO. DESCRIPTION REQ'D
1 C 19297 CASE ASSEMBLY - transaxle .. 5.0 W 8 B e 6 % T Siiee e e Moty 1
2 A 30586 BEARING - needle O e . S e o v B w eoe 6 ase 1
3 C 19299 BEARING - bronze e e e b e PR o o wwe W e e e 2
4 C 19301 BEARING - bronze Cevs i s s e e ro e st eseeseeeass 1
5 C 19302 PLATE ASSEMBLY - center ..... o e ¥ ene % N Rt b B 1
6 C 19300 BEARING ~ DIONZE & o o o e oo e oo ocsooceeccssnenn. oI |
7 (S 19303 BEARING - bronze S P SPT |
8 c 19304 COVER ASSEMBLY - transaxle (includes # 3 & 9) v .o vv..... 1
9 (@ 19305 BEARING ~N€€0dle. o o e oo oooeceososocceceosessss 1
10 C 19306 GEAR ASSEMBLY -~ differential .« o e o oo ... e @ & PR NEN R |
11 C 21576 BEARING - bronze 2
12 C 19307 AXLE - lefthand ,...... 1
13 C 19308 AXLE - right hand . 1
14 C 19309 GEAR-Devel .......00uuuu.. 2
15 (@ 19310 PINION - bevel  _....... 2
16 C 19311 PIN-drive ............ 1
17 C 19312 WASHER - thrust . ,... 1
18 (& 11205 WASHER - thrust ., .... 3
19 A 27521 RING -snap .,.... 2
20 138- 97 ~PIN-vroll G, ... ... 1
21 C 19315 SLEEVE ASSEMBLY - 1
22 © 19316 BEARING - bron 1
23 C 19317  SHAFT - idler 1
25 C 19318 -ROD ASSEMBL -@ 1
26 C 11167 FORK - shiff N\ . . ..o veieeennnnn 1
21 C 19319 ROD -~ . ; 1
28 C 11166 SP. NS, 1
29 211- 5 B %sl e s i A AR v s st & 3 e U
30 A 11538 AP, u bl B e e ey s b e e o wiis % SheRe el b amet pee
31 C 19320 R BLY- shift 2nd & 3rd) , .. .. ... 0ennnnn.. . 1
C 11167 Gl A e S Sk .
C 11166 ING ™ 0 5 s s s mmmn s sios v sssie s 56 s 584 i nisuss A0
211- BALL - steel ,,,.... 4 i 8 b R P R |
A 11 % RING - Snap |, ......oeievennnncenns R e
32 c 1 BROD=ShIfE, L, i e v nsanssssssonsonees 1
33 C LEVER AND HOUSING ASSEMBLY - shift  wiretie e retie et S e b 1
¥ C @ro HOUSING - Shift 1eVer -, ., ... .0euunononmrnrnnnns 1
35 C 11163 KEEPER - shift lever ., ... . o e e e PR R |
36 C 18675 LEVER - shift |, ., ... ..000tinennn. o A |
37 C 11219 RING - 8nap | .,.....veecenneen O P ooy e e e
38 35012 RING = qUad | ., svod sieb s sinncuns ssasoe RIS I |
39 C 19324 PINGUAYIVE | [, 00w siuicieeais R N S 1
40 211- 11 PLUG-1/8"Pipe.....................‘.......... 1
41 C 19327 HOUSING ASSEMBLY - axle L R S S I R S
C 19328 BEARING -needle ., .....veeeenncnnnccnnennenn 1:
42 C 19326 HOUSINGASS“EMBLY-aXle........................ 215
43 C 19328 BEARING - needle . ,......civeeueeees o siae o e e e o
44 C 11191 GEAR - (16teeth) . ....00veeeeeneconoenonen AR |
45 C 19329  GEAR - bevel (33teeth) ., .. .....0veuuvenn. s sk e 1
46 C 19330 SHAFT - shifter & brake ......... A e T
47 C 19331 GEAR - shifting (2nd & 3rd) . ..... PPN R BRPCTY LU ee 1
48 c 19332 GEAR - shifting (Ist & reverse) . S i |
49 C 19333 GEAR - spur, (12teeth) .. ... ....0'0''eeenuunnn. I |
50 C 19334 GEAR - countershaft drive (39 teeth) , , . .. TRy L T 1
51 (€ 19335 GEAR - countershaft (34 teeth) .. ......00 0 vevneoes 1

Printed in U,S.A.

April 1975



26




CASE MODEL

108 COMPACT TRACTOR

TRANSMISSION AND FINAL DRIVE

27

REF. PART NO. DESCRIPTION REQ'D
52 C 19336 GEAR - countershaft (25 teeth) o o¢.oov..... vi6 61 e Moo a b
53 C 19337 KEY - countershaft «...eooeeeeeecen.. cececsscesses 1
54 C 19338 IDLER =~ TEVETSE 4 v oo eenovesecocensnsans R T I T |
55 C 19339 SHAFT - reverse idler D |
56 C 19340 SPACER - reverse idler ........eeeeeoeo... e R |
57 C 19341 STOP - shifter . o.veeveoeeeeeennn o e siie s S S e e 1
58 C 19342 GASKET - case & COVer' . oo voww... R
59 C 15794 GASKET - shift lever housing ..... .90 & B Bl b evie e oiens w o . 1
60 C 19343 BEARING - ball .....00.... o sisis m WS § e o1 P S ST, 1
63 C 19344, BEARING = thruSt v .o vvvvvennenennnnnnnenenn s, 2
64 C 19345 WASHER - thrust ....... s % alm SN E sl e eereies o e o e s 8
65 C 19346 WASHER - thrust R e S IU P S A |
66 C 19347 RING=-8Snap ........ AT PR T S |
67 F 53650 PIN - dowel ...covoooeooconss . NAN® be s sws v s iote o0 2
68 C 19348 SEAL -~ oil % % Wees e eei e wie . oe o % ofe a e eie e siwis ve e 1
69 - (@] 16011 SEAL - oil QRS S S A ................ 2
70 C 19349 SEAL =01l ¢o e v veococeaos @... ....... 1
71 83- 420 SCREW - socket head cap, 1 1-+4" ... A 1]
72 83- 412  SCREW - socket head cap 1,4 Bl ot e 8
73 13- 520 SCREW-hex.head5/16"x© ........ e g e e E T 18
74 92- 5 LOCKWASHER - 5/16" 4 i eus Biteie o e w (bniene’i 5% veiee B
75 C 19325 SHAFT & GEAR ASSE INDUES S o 555 6.5 o sin o wim o s ste s 1
76 C 19350 SHAFT - input Seeiel . w alele w we esisi s ees naas 1
7 C 19351 PINION -_inpuk @ ........................ eese 1
78 C 19352 RING - retaifing\>—" ..... o W i o e wreis woaidl e o CRCRT |
79 C 19353 PAD-brage ....... e W ol e e e & D
80 C 19354 PLATE ~ a8 PR & it i iveenenncceerenennn o oi e wier
81 C 19355 HOLD @lﬂ P P i, S e |
82 - C 19356 LEVER=RIEEE ¢ o v vvvovovoeeennnnnnn. R R I |
83 C 19357 LT T AR A L S .1
84 C 19358 LOCKNBY .......00.... o sl el v Sia s sahe s saew bwessen 1
85 13- 420 hex head cap 1/4" x 1-1/4" R 1< T PR I
86 C 19359 =Drake ... eeseocennennn. wooie ke e @ mma s mma w1
87 126- KEY - Woodruff # 61 oot eeeneeensnceeesnennnnn. 1
88 C 15184 LT -"U"5/16" e e ave. D T
89 192- LOCKWASHER = 5/16" ¢« « o 0 ¢ ¢ 66 06000 cesosascscecseaesass 8
90 129- NUT - 5/16" NC hex e ceccssssoescecsesssnsosceeess 2
91 113- BOLT = 5/16" X 1" NC HEX 4 v s s s 66 vio o0s s a s o0osonnsss. 2
92 113- 104 BOLT~5/16”X1-1/4"NCheX................. “ee sie 2
93 C 15618 KNOB-shift. ...00eeeeen.. Simie w e w eie ® W ey “ odzs 1
®

Printed in U.S.A.

April 1975




28




29

CASE MODEL 108 COMPACT TRACTOR
ATTACHMENT DRIVE
POWER TAKE OFF (PTO) ASSEMBLY

REF. PART NO, DESCRIPTION REQ'D
1 C 18621 HOUSING - PTO ccccceocsoos T T 1
2 C 15083 PULLEY - PTODOttOm e ceoeoeoeo. ceocecsccsecccsn s 1
3 C 20185 PULLEY ASSEMBLY - PTOtOD cccceeeecoss sesccaneas 1
4 C 10822 WASHER - plain e v cececocococencceees o sieie W wee ¢ s 1
5 A 18915 BEARING - PTO ¢ ccocceoooocooonsosocccesess ST 2
6 C 15272 WASHER -Dbell .o cececocoocons s s e TP |
7 113- 206 BOLT - 3/8" x 3/4'" NC hex LP' v viwine v van s b GBS Aa G
8 192- 21 LOCKWASHER -~ 3/8" ZP T § . s o e 3
9 195- 104 WASHER - 3/8"Dplain, ZP e evvevevonocennn o S sten 93
10 A 30881  WASHER - spacer B T esss0 UAR
11  113- 213 BOLT - 3/8"X2-1/4"NCHEX  eveveveccecennnn. IR |
12 182- 286 SCREW - pan head 3/8" X 1-3/4"NC v v oo vevevonmnnnn. 1
13 C 17108 SLEEVE - iNN€r ..ceeceeeoeocceo. e o . 1
14 C 16714 BUSHING - bearing vieis o sl % o H o ok G 1
15 C 18716 SPRING- PTO  .c.c0o v ae co e . 1
16 131- 179 NUT -10ck 3/8" NCheX eoeoo. R . 1
17 C 15672 PULLEY -idler e ceeecooeson o seiis v wieE s e e 1
18 C 18608 ROD - PTO.......... .. . 1
19 C 19015 LEVER - engaging ... . 1
20 132- 46  PIN - cotter 1/8" x 3/4" . . ..... 2
21 C 15527 SPACER «cceeevs. ceecsccccscccccsssconss 1
22 175- 415 SCREW - 5/16"x1"t A, WDk ecis s 5t 856508 ® pdes e 1
23 192- 20 LOCKWASHER - 5/ R S S OIS e
24 129- 102 NUT - 5/16”NC T U] T T SRR A
25 C 19171 VA6 eie e st 1
26 C 20189 deen s meste e 2
27 113- 102 o s s wwmnles D
28 195- 521 Sieiwe s sisie'e o 3
29 C 20475 Ca e eieie wivie D
30 C 15545 R TP POUR |
31 129- 103 o e 1
32 C 18607 wiwe 1

@@% IMPLEMENT LIFT

1 C 19044  LEVER - implement Lift _ ., . ..... . miw w BEe S %
¢ C 19172 ROD-push . _ | S P
3 C 1 4 52 5 BUT TON thumb .................... ® © o ¢ © @ ¢ 0 o
4 C 15156 BRACKET - saddle e e s )
5 113- 102 BOLT - 5/16" x 3/4" NC'hex, ZP .. ... ... . " e, )

192- 20  LOCKWASHER - 5/16"zP ... . %"

129- 102  NUT - 5/16" NC hex, ZP
92  PIN - roll 3/16" x 3/4"
C 15564 SPRING :
2054  PIN - spirol 5/16" x 1-3/4""
195- 521 WASHER - 5/16" plain

© © © 060 00 000 0000000000000 00

=0 =00
= O
- -
w w
(o] (o]
1 1
[l T Y O O N NG T gy Wrgr iy

Printed in U.S.A, April 1975




30




CASE MODEL 108 COMPACT TRACTOR
ELECTRICAL SYSTEM

REF, PART NO, DESCRIPTION REQ'D
1 C 18197 BATTERY - 12 volt ©cececccscsccccccocisssesccccs 1
2 C 18677 HARNESS-Wire ..... © ©© 000000000000 09000600006606000 1
3 C 14565 CABLE - battery positive (red 10-1/2") e ceceeeecoceeeees 1
4 C 14566 CABLE - battery negative (black 12'") e e e e e e o ceveseceeoas 1
5 C 17685  WIRE - battery negative to solenoid case «ecceceocecoccecoes 1
6 223~ 34 FUSE -T7,0amp, cccceococcooccsococsosocsococscooccsoess 1
7 C 14553 SOLENOID - start sececeoeeee D S PRSP |
8 C 18816  SWITCH - ignition, includes key o oo« seccesccccssccs 1
9 C 17763 KEY-ignj_tion © © 0000000600006 060060606060600006060c0eo00oe.os 1
10 C 18203 WIRE -~ solenoid to PTO safety switch o« ceco e cecccccas 1
11 C 18185 WIRE - PTO safety switch to clutch switch e ececooccascoee 1
12 C 18182  SWITCH - strip, PTO& clutch sccceecececccocascneaas 2
13 C 15114 CLAMP-batteryholddOWn e 00060060000 0060006060600 00e 1
14 BR 390307 STARTER - engine, 12 volt (repairs page 1
14 C 22701 STARTER - engine, 12 volt (repairs ;-\:\‘ ceecessssscosos ]
14 C 22702 STARTER - engine, 12 volt (repairsp B) cccovoncccces 1
14 C 22709 STARTER - engine, 12 volt (repair _J ceeccsscesses 1
15 C 21634 HARNESS - Wire e e oo e oo o« T b e 5 o A e et o
BREAKER coNTs

BR 299061 KIT - ignition e e c oo oo ..-..................- 1
1. BR 294628 POINTS AND COND sials 8 Ses e Ha s E b ain wen e see 1
2 BR 26018 SPRING - breaker a ceecsesecscscscccsncsssccscses 1
3  BR 260374 SPRING-connec denSEr sescececocanccncaes 1
4 BR 65704 PLUNGER dakérpoint e s i seseevsceessnes 1
5 BR 61760 KEY - flywhe RC si0ie o aio s siminie o wless $i 5500 s omee 1
6 BR 93381 SCREW - bfes . tg. P P
7 BR 220477 CLAMP RS sess e ses i reeanmasawesenss 1
8 BR 93042 SCREW - Or HE, s mma s e s TR L T |
9 BR 222117 COVE EXrPpoInt +ssmmorsesvsuuasssioscionsa 1
10 187- 1041 SCR mMS, COVEr  + oo S Seemmiee e sible s b s anes w2

@
9
<

Printed in U.S.A.

April 1975

31




32




CASE MODEL

108 COMPACT TRACTOR

ELECTRICAL SYSTEM HARDWARE

REF. PART NO. DESCRIPTION
1 C 14060 NUT -backup ®cccccecceccccscccncsccccoccscscecss e
2 C 17426 WASHER - ignition switch **ccescccscccccccococcns
3 C 17921 NUT - escutcheon oo =¢e tecsecescocns cecceccscse
4 C 10836 NUT -speed cccccccsssssceccccccccocosccsassssscs
5 193- 70 LOCKWASHER - # 10 external tooth e ccccccecccceccecess
6 187- 484 SCREW - # 10 x 1/2" self tapping hex, eccccocecccccccss
7 C 18204 SCREW - # 10 x 1/4" binder hd,, nylon * e +sccceeee IO
8 195- 513 WASHER = 10 = oo s nsie mom s smns s sesss . s e ® s
9 C 15704 NUT - # 10N C hex, ny]_on -------- o 0000 0 eecooceco 000 o
10 129~ 642 NUT - # 10acorn e eccceccoccocscscoe ©cc 00000060000 0, e o o
11 111- 202 BOLT - 5/16 x 3/4" rd. hd. sq. neck <+« ceececcecn
12 129- 102 NUT - 5/16" NC hex oo o« = o o siimiie w5 Bietis %) u
13 111- 108 BOLT - 1/4 x3/4" rd. hd, 5q, N€CK ¢ pocoscoccococascscs
14 129- 101 NUT ~ 1/ NC HEE o snnwans s oo e 666000
15 129- 122 NUT - 5/16" NFhex ceccecoes & s S W s 6w
16 192- 20 LOCKWASHER - 5/16" «ccecoo Wetle o oiwie '« sietie
17 192~ 18 LOCKWASHER =~ 3/16" «.¢ .. S0 eisl 8 5 0t mianl i niieie e u
18 129- 27 NUT -#10hex eeceeeelues
19 C 10472 CLIP - wire holder ...X sie ‘s wimie & Bie s w eEE o ww SR
20 C 19246 HOLDER - strip switch Ve sinie s sieis o a8 e siaie s sisis b
21 182- 523 SCREW - #10x7/8" @ 1 aite ) Shan sl 3 eltd ial e oiaiiea aitaiiel s s
22 C 19254 WASHER - 13/64" A A
23 129- 77 NUT-#lOsquarj 2o wieinm o o o oieve w5 ee & Be s % S0 % e
BR 39@@ ARTER —MITSUBISHI
BR 390307 MO \tarting, 12 volt Mitsubishi (model MMD - SML .....
1 BR 299963 ASSEMBLY ¢ ¢ o covoocosococsococcocsoscosccosscse
2 BR 390454 P ASSEMBLY - drive end (includes bearing & bracket). « . .
3 BR 390456 @A MATURE ASSEMBLY - (includes Washers)e « e e « c e o o o s s
4 BR 39045% HOUSING - starter (includes field COIlS). « ¢ « « = = = v e oo v ..
5 BR 39 CAP ASSEMBLY- commutator end (includes bushing, brushes,
@“ and Springs)e c e e o oo e o oo oo saie w ols ceocecssoss e
6 BR @ BOLT - thru (includes nuts and lockwashers) . . .. . S e S e
g BR 3 90 BRUSH ASSEMBLY ¢ ¢ o e« o siidle » wiels W eis W e @ “ @ e ee e
Printed in U.S.A. April 1975

33

REQ'D

DD DD DD DD DN = = = =t b b= D) b= DO D) DD = b= =

b b b b b



33A




33 B

STARTER MOTOR - AMERICAN BOSCH

REF. PART NO, DESCRIPTION REQ'D
1 C 22701 MOTOR - starting 12 volt, Bosch Model 01965-23-MO-30-SM ... 1
2 BR 391471 DRIVE ASSEMBLY = Starter e ecceooccocccccacoccess 1
3 BR 390444 END CAP ASSEMBLY - drive end, Bosche e e e s e e s e saease 1
4 NsS WASHER - thrust, (retain old washer for service) eeeevees 1
5 BR 391607 ARMATURE - starter, Bosch ccccccoscs. R |
6 BR 390447 HOUSING - starter, Bosch < <ec.. ceesene cesecccc ee 1
7 BR 390449 BRUSH ASSEMBLY - BOSCh cecccoceoccccccccncccss 1
8 BR 390448 END CAP ASSEMBLY - com, end, BoSch s ¢ e e e e o o0 ceves - 1
9 BR 390450 BOLT - thru, Bosch (includes washer) eec.ceceeeeececss 2

STARTER MOTOR -MITSUB

1 C 22702 MOTOR - starting 12 volt, Mitsubi el MOOIT02271 s e »e 2« 1
2 BR 391461 DRIVE ASSEMBLY - starter ss\\es))e o+« « v w e wsemsen
3 BR 391585 END CAP ASSEMBLY - drive\en, Mitsubishi = «+ccesceceos 1
4 NSS- WASHER - thrust (reta ers for service) cccccece 2
5 BR 391584 ARMATURE - starter, 3 j ecececcesccscccccsccs ]
6 BR 390452 HOUSING - starter, PERPRE TR I
7 BR 390990 BRUSH ASSEMBL Mitgubishi e e .- swim m oeiee o eiieie s e ]
8 BR 390455 END CAP ASSE ¥/} com. end (includes brush set) * ¢+ 1
9 NSS SPACER - s etain old spacer for service) e 1
10 BR 93771 BOLT -~ th t ishi °c°ccecececcccs IR 2

N
N\
kS

@
D
<

Printed in U.S.A. April 1975




34

SHIFT PATTERN

A IMPORTANT
TO START ENGINE. DISENGAGE ATTACHMENT DRIVE
AND DEPRESS FOOT CLUTCH/ BRAKE

TO PARK TRACTOR DISENGAGE ATTACHMENT
DRIVE STOP ENGINE AND LOCK BRAKE

PLACE TRANSMISSION IN NEUTRAL BEFORE
STARTING ENGINE AND AFTER PARKING
TRACTOR

N cHoke
g FAST

THROTTLE

- siow

m<-30 -42ZmITIOP-A-A>

ACAUTION

KEEP ALL SHIELDS IN PLACE.
BEFORE LEAVING OPERATOR'’S POSITION:
SHIFT TRANSMISSION TO NEUTRAL

SET PARKING BRAKE

DISENGAGE ATTACHMENT CLUTCH

SHUT OFF ENGINE

REMOVE IGNITION KEY
WAIT FOR ALL MOVEMENT TO STOP
BEFORE SERVICING MACHINE.
KEEP PEOPLE AND PETS A SAFE
DISTANCE AWAY FROM MACHINE.




CASE MODEL 108 COMPACT TRACTOR 35

STARTER MOTOR - BRIGGS

REF. PART NO, DESCRIPTION REQ'D
1 € 22709 MOTOR - starting 12 volt, BriggsS <scecccccoosccsocssoass 1
2 BR 391461 DRIVE ASSEMBLY -starter ecccccceccosoccccsscocsss 1
3 BR 390825 END CAP ASSEMBLY - starter (includes items 4 and 9) ... 1
4 NSS WASHER - thrust (see item 30r8) ceccceccoccecccococscs 1
5 BR 390837 ARMATURE - starter, Briggs cecccovossocscoosscses 1
6 BR 390849 HOUSING - starter, Briggs e cccoco .. cececescees eeee 1
7 BR 391705 BRUSH ASSEMBLY - starfer s cccococcoososcococeoccs 1
8 BR 390846 END CAP ASSEMBLY - com. end (includes Brush Set) e¢sec0so 1
9 NSS SPACER - (seeitem 30r 8) ceeceeocoocoscoosoosossoss 1
10 BR 391706 BOLT ASSEMBLY - thru (includes washer) eececscoecoococs 2

DECALS <®

321"‘ 2472 DECAL(RoHt).o.o-u.oal-. ° ®© 606 06 @ 06 0 0606 0606 0 0 0© 0 0 0 o
321- 2473 DECAL (L.H.)

321- 2476 DECAL-instrumentpane%o,__“““._”._
18186 DECAL - PTO ... ...\t rsvvnvnrnrnins
C 15658 DECAL - brake lock . @
321- 2487 DECAL - caution %

@é

o o1 i W o
Q
e

Printed in U,S.A. April 1975



36

P




CASE MODEL

108 COMPACT TRACTOR

HEAD LAMP KIT(OPTIONAL)

REF. PART NO

B 0O DD =

(=204 Iy - V) [\

NSS
C 14302
C 14537
c 19177
C 19222
321- 2484
131- 629
187- 1047
C 14302
NSS

C 14305
C 14304
C 14303

Printed in U.S.A.

DESCRIPTION
KIT ~ head lamp (order as J6 machinery item)

HEAD LAMP ¢ cc oo oo cocacooccoosococosscoccscsooceo

CONNECTOR - head lamp
HARNESS - wire

SWITCH - headlight
DECAL - lights 6% RURET S W Bk e e s e e s

HEAD LAMP

NUT - speed o i e aiiee e e e s e e oo

SCREW - #8 x 1/2" round head, Phillips,

HEAD LAMP ASSEMBLY .
RECEPTACLE - head lamp (order
BULB - head lamp

GASKET - head lamp - «twe @ ........
LENS - head lamp ...§§§§$¢ .........

© o 00 0 0 o

-----------------------------

e © 0o 6 06 6 0 0 o

August 1972

Ll R el S TS

37



38 NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
35012 25 38 BR 220680 7 62 BR 299096 13 19
A 11538 25 s BR 220680 7 82 BR 299392 9 95
A 11538 25 30 BR 220865 2 48 BR 299500 7 72
A 18915 29 5 BR 221535 7 59 BR 299543 9 92
A 27521 25 19 BR 221559 7 57 BR 299569 5 16
A 27801 23B 21 BR 221596 5 28 BR 299570 5 16
A 27795 5 35 BR 221760 7 65 BR 299571 5 16
A 30586 25 2 BR 221796 7 49 BR 299572 5 16
A 30881 21 9 BR 221885 7 "4 BR 299577 9 -
A 30881 21 12 BR 221898 5 36 BR 299650 13 16
A 30881 29 10 ‘BR 221901 9 97 BR 299707 13 18
BR 23108 13 7 BR 221907 9 89 BR 299740 13 24
BR 26018 31 2 BR 221986 13 15 BR 299762 13 13
BR 26157 13 6 BR 221995 13 20 BR 299848 7 40
BR 26828 5 30 BR 222010 13 12 BR 299852 13 31
BR 27590 13 3 BR 222014 13 22 0G94 33 6
BR 27750 5 13 BR 222027 13 26 33 1
BR 27803 5 23 BR 222114 5 21 HR390] B 7 46
BR 61760 7 47 BR 222117 5 38 BF 9 93
BR 61760 31 5 BR 222117 31 9\ 31 14
BR 65704 31 4 BR 222211 7 R 390307 33 -
BR 65906 5 29 BR 222212 7 g\%‘ﬁm 390347 5 15
BR 66068 7 70 BR 222263 27 BR 390348 5 15
BR 66538 9 90 BR 2222717 7 BR 390349 5 15
BR 66554 7 69 BR 230759 BR 390350 5 15
BR 66768 5 6 BR 230896 SO\ 11 BR 390379 11 12
BR 91920 7 67 BR 230927 @ 5 BR 390380 5 2
BR 91920 13 9 BR 230932 3 25 BR 390402 5 20
BR 92659 5 22 BR 23037Q 2 78 BR 390419 5 24
BR 93038 13 8 { 1 3 BR 390444 33B 3
BR 93042 7 50 : 7 66 BR 390447 33B 6
BR 93042 31 8 \ 5 31 BR 390448 33B 8
BR 93158 9 96 7 53 BR 390449 33B 7
BR 93163 5 37 5 9 BR 390450 33B 9
BR 93211 7 45 ; 5 27 BR 390452 33 4
BR 93210 7 44@ - 13 29 BR 390452 33B 6
BR 93323 11 <@ BR 261117 7 55 BR 390454 33 2
BR 93357 13 BR 261129 7 54 BR 390455 33 5
BR 93381 9 BR 270382 13 28 BR 390455 33B 8
BR 93381 31 BR 270430 5 19 BR 390456 33 3
BR 93410 9 94 BR 270511 13 21 BR 390640 5 1
BR 93438 T 84 BR 270528 11 13 BR 390662 7 56
BR 93496 7 60 BR 270538 5 7 BR 390684 13 23
BR 93536 7 42 BR 270538 11 17 BR 390693 7 77
BR 93536 7 81 BR 270538 13 14 BR 390811 11 8
BR 93572 7 58 BR 270539 11 16 BR 390825 35 3
BR 93572 13 27 BR 280005 7 41 BR 390837 35 5
BR 93585 5 14 BR 292260 5 26 BR 390846 35 8
BR 93621 7 79 BR 292681 13 5 BR 390849 35 6
BR 93621 9 86 BR 204606 5 4 BR 390892 9 85
BR 93622 11 14 BR 294628 31 1 BR 390918 7 73
BR 93630 5 25 BR 295840 5 17 BR 390990 33 7
BR 93704 7 76 BR 295841 5 17 BR 390990 33B 7
BR 93771 33 10 BR 295962 5 3 BR 391461 33B 2

BR 210728 - 5 32 BR 295963 5 i BR 391461 35 2

BR 211383 7 51 BR 298303 7 61 BR 391471 33B 2
BR211712 13 17 BR 298614 5 18 BR 391584 33B 5
BR 211778 7 43 BR 298616 5 10 BR 391585 33B 3
BR 220477 3 . %7 BR 298923 5 12 BR 391607 33B 5
BR 220521 13 4 BR 298968 9 87 BR 391705 35 7
BR 299061 31 : BR 391706 35 10




NUMERICAL INDEX

39

PART PAGE REF. PART PAGE REF. PART PAGE REF.
~NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 10472 33 19 C 15618 27 93 C 19015 29 19
C 10657 11 5 C 15658 35 5 C 19020 15 1
C 10678 13 30 C 15672 23 5 C 19033 23 25
C 10822 29 4 C 15672 23B 5 C 19033 23B 25
C 10836 33 4 C 15672 29 17 C 19034 23 11
C 11163 25 35 C 15677 23 15 C 19034 23B 11
C 11166 25 - C 15677 23B 15 C 19035 23 10
. C 11166 25 28 C 15704 33 9 C 19035 23B 10
C 11167 25 . C 15780 25 34 C 19044 29 1
C 11167 25 26 C 15794 27 59 C 19066 23 6
Cc 11191 25 44 C 16011 27 69 C 19066 23B 6
C 11205 25 18 C 16129 17 i C 19069 15 12
C 11219 25 37 C 16714 29 14 C 19071 23 1
C 11529 11 18 C 16724 21 3 c 19071 23B 1
C 11545 11 19 C 16752 13 3 C 19073 13 6
C 11906 21 5 C 16946 21 2 cA(19103 23 6
C 12110 21 2 C 16948 21 17 117 15 17
c 12111 21 3 C 17038 15 16 19118 17 5
C 12370 21 5 C 17106 19 7 19171 29 25
C 12975 19 18 C 17108 29 @ 19172 29 2
C 12975 21 8 C 17164 23 o C 19177 37 3
C 13106 21 7 C 17164 23B C 19222 37 4
C 14060 33 1 C 17203 23 C 19246 33 20
C 14201 19 17 c 17213 2; C 19254 33 22
C 14302 37 5 C 17213 o 4 C 19297 25 1
C 14302 37 1 C 17426 Q} 2 C 19299 25 3
_C 14303 37 6 C 17685 {34 5 C 19300 25 6
C 14304 37 5 c 17 31 9 C 19301 25 4
C 14305 37 4 c o 3 3 C 19302 25 5
C 14525 29 3 C 19 3 C 19303 25 7
C 14534 17 4 C 19 1 C 19304 25 8
C 14537 37 2 7 19 19 C 19305 25 9
C 14553 31 7 8182 31 12 C 19306 25 10
C 14565 31 3 C$) 18185 31 11 C 19307 25 12
C 14566 31 4 (Z?) 18186 35 4 C 19308 25 13
C 15066 21 C 18197 31 1 C 19309 25 14
C 15067 21 <) C 18203 31 10 C 19310 25 15
C 15068 21 C 18204 33 7 C 19311 25 16
C 15083 29© C 18205 15 11 C 19312 25 17
C 15090 21 1 C 18206 11 9 C 19315 25 21
C 15096 19 4 C 18607 29 32 C 19316 25 22
C 15097 19 5 C 18608 29 18 C 19317 25 23
C 15104 19 12 C 18621 29 1 C 19318 25 25
C 15105 19 13 C 18626 21 18 C 19319 25 27
C 15113 21 12 C 18632 23 22 C 19320 25 31
C 15114 31 13 C 18634 23 17 C 19321 25 32
C 15116 15 19 C 18634 23B 17 C 19322 25 33
C 15134 27 88 C 18644 21 6 C 19324 25 39
C 15156 23 8 C 18661 15 4 C 19325 27 75
C 15156 29 4 C 18662 15 4 C 19326 25 42
C 15174 11 2 C 18664 15 3 C 19327 25 41
C 15272 29 6 C 18670 15 2 C 19328 25 -
C 15498 23 11 C 18675 25 36 C 19328 25 43
C 15499 23 12 C 18677 31 2 C 19329 25 45
-C 15519 11 1 C 18681 23 1 C 19330 25 46
S 15526 11 6 C 18695 23 3 C 19331 25 47
C 15527 29 21 C 18702 17 9 C 19332 25 48
C 15540 11 10 C 18716 29 15 C 19333 25 49
C 15545 29 30 C 18816 31 8 C 19334 25 50
C 15564 29 9 C 19008 13 7 C 19335 25 51
C 15610 17 2 C 19012 13 1 C 19336 27 52




40 NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF. _
NO. NO. NO. NO. NO. NO. NO. NO. NO.
c 19337 27 53 113- 3 13 12 131- 1113 19 2
C 19338 27 b4 113- 4 15 13 131- 1115 13 8
C 19339 97 55 113- 102 17 6 131- 1127 21 19
C 19340 o 56 113- 102 23 5 132- 26 23 10
C 10341 27 57 113- 102 23 28 132- 46 23 14
C 19342 27 58 113- 102 29 5 132- 46 23B 14
C 19343 27 60 113- 102 29 27 132- 46 29 20
C 19344 27 63 113- 103 15 5 132- 48 23 14
C 19345 27 64 113- 103 19 15 132- 48 238 29
C 19346 27 65 113- 103 21 10 132- 311 21 10
C 19347 27 66 113- 103 21 22 136- 103 5 34
C 19348 27 68 113- 103 23 9 138- 92 23 15
C 19349 27 170 113- 103 23B 9 138- 92 29 8
C 19350 27 16 113- 103 23B 26 138- 97 25 20
C 19351 27 7 113- 103 n 9 138- 251 13 10
C 10352 o7 18 113- 104 M 92 138 21 23
C 19353 27 79 113- 122 17 3 13 29 10
C 19354 27 80 113- 206 15 21 055 21 4
C 19355 2 8l 113- 206 29 7 543 13 2
C 19356 o 82 113- 207 15 3. 215 11 3
C 19357 27 83 113- 209 23 \ o175~ 415 290 22
C 19358 o7 84 113- 213 29 vV 178- 858 23 28
C 19359 M 86 113- 233 23 @ 178- 858 23B 28
C 19866 23 2 113- 233 2 182- 286 29 12
C 20028 238 22 126- 13 8 182- 523 33 21
C 20185 29 3 126- 13 8 187- 1036 15~ - 18

C 20189 20 26 126- 13 817 187- 1041 5 39
C 20475 29 29 126- 1 9 6 187- 1041 31 10
C 21559 , 23 30 126- © 7 187- 484 33 6
C 21559 23B 32 12 T om 187- 1047 137 m
C 21560 23 29 123&2 n 84 187- 1047 37 2
C 21560 238 31 1 7 33 18 192- 18 33 17
C 21576 25 11 ™ 33 23 192- 19 13 10
C 21634 31 15 101 15 15 192- 19 15 14
Cc 22701 31 14 @ - 101 33 14 192- 20 13 4
Cc 22701 338 1(CRKFA29- 102 13 5 192- 20 15 6
C 22702 31 D 120- 102 15 7 192- 20 17 7
C 22702 338 120- 102 17 8 192- 20 19 9
C 22709 31 @ 129- 102 19 10 192- 20 21 9
C 22709 35 1 129- 102 23 13 192- 20 21 21
F 53650 27 61 129- 102 23 17 192- 20 23 12
L 32763 23 18 129- 102 23B 13 192- 20 23 16
M 20677 9 o1 129- 102 2 90 192- 20 23B 12
T 25070 23 2 129- 102 29 7 192- 20 27 89
T 25070 238 2 129- 102 29 24 192- 20 29 6
T 33565 21 20 129- 102 33 12 192- 20 29 23
129- 103 15 10 192- 20 33 16
129- 103 23 20 192- 21 15 9
HARDWARE CODE NUMBERS 129- 103 23B 20 192- 21 23B 19
11- 312 7 63 129- 103 29 31 192- 21 23 19
13- 420 27 85 129- 122 23 31 192- 21 29 8
13- 520 27 13 129- 122 23B 30 192- 23 21 14
41- 24 13 2 129- 122 33 15 193- 25 7 68
83- 66 23 7 129- 125 21 15 193- 70 33 5

83- 412 7 T2 129- 325 21 16 195- 102 180 5 & g
83- 420 27 M 129- 504 11 4 195- 104 29 9
92- 5 27 14 129- 642 33 10 195- 513 33 8
111- 108 33 13 131- 69 23 4 195- 521 19: " 18
111- 202 19 8 131- 176 23 7 195- 521 23 9
111- 202 33 11 131~ 179 29 16 195- 521 23 27
113- 2 13 9 131- 629 37 1 195- 521 23B 27




NUMERICAL INDEX

41

~ PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
195- 521 29 11
195- 521 29 28
195- 525 23 18
195- 525 23B 18
195- 533 23B 23
195- 541 23 13
195- 545 21 11
195~ 2027 21 8
195- 2069 19 11
211- 5 25 %
211 5 25 29
211- 11 25 40
214- 103 11 7
219- 10 21 4
219- 17 19 14
219- 404 - 21 6
221- 13 5 8 (::>
223- 34 31 6 Q:;ﬁ
321~ 2472 35 1
321- 2473 35 2 o
321- 2476 35 3 >
321- 2484 37 "
321- 2487 35 6 @25»
353- 406 15 22 &

PN

-










